Agroparts: wvw.HARDI-INTERNATIONAL.com

Country-Code 00

ZATURN ZATURN Axial
Date 07.05.2015

13:15

ZATURN Axial




Agroparts: wvw.HARDI-INTERNATIONAL.com

ZATURN ZATURN Axial
Date 07.05.2015 13:15
main group page-n® date description
Pumps, Pump fittings
1111 17:10:11 Pump 363/7
Operating units, Filter, Pulsation dampers, Valves
3107 10:05:12 EVC/2 OPERATING UNIT FOR MISTB
3108 01:06:12 PAC HC3500 EVC J5
3109 21:05:12 PAC HC3500 EVC J5
Tank and Frame
2 015 17:10:11 Jockey wheel AR
Operating units, Filter, Pulsation dampers, Valves
3110 21:05:12 PAC HC3500 SVJ5
Tank and Frame
2129 09:05:12 CHAS. ZAT. 1000/1500/2000 AXIA
2 132 09:05:12 DEPOSITO ZATURN 1000/1500/2000
2 133 09:05:12 DEP. ZAT. 1000/1500/2000 AGIT
2 134 09:05:12 BOMBA 321 ZATURN 1000
2 135 09:05:12 BOMBA 363 ZAT. 1000/1500/2000
Operating units, Filter, Pulsation dampers, Valves
3111 21:05:12 PAC HC350 SVJ6
3112 21:05:12 PAC HC350 CBJ5
3113 01:06:12 PAC HC350 CBJ6
3114 21:05:12 PAC TECNICO HC3500
3115 21:05:12 PAC 2 DETECTORES HC3500
3116 21:05:12 PAC 4 DETECTORES HC 3500
3117 21:05:12 PAC HC3400 BASICO
3118 21:05:12 PAC TECNICO HC3400 J5-EVC
3119 21:05:12 PAC TECNICO HC3400 J6-EVC
3_120 21:05:12 PAC TECNICO HC3400 J5-SV
3121 21:05:12 PAC TECNICO HC 3400 J6-SV
3122 21:05:12 PAC TECNICO HC3400 J5-CB
3123 21:05:12 PAC TECNICO HC3400 J6-CB
3 124 21:05:12 PAC HC3300 BASICO
Blower unit mistblower
4 458 04:06:12 PAC AG650 DEFLECTOR PLUS
4 457 18:05:12 CTO AG750 DEFLECTOR 12P+18-22
4_456 18:05:12 CTO BASE DEFLECTOR AG 820 PLUS
4_455 18:05:12 CTO BASE DEFLECTOR AG750 PLUS
4 454 04:06:12 CTO AG820 DEFLECTOR 9_P.18-22
4 452 04:06:12 MULTIPL.TURBINA 7.8 FRANCIA
4 448 10:05:12 KIT DEFLECTOR DHV ZENIT/ZATURN
4 447 10:05:12 KIT DEFLECTOR DHT ZENIT/ZATURN
4 436 01:06:12 CTO ELICE D820 SINTETICA
4 433 10:05:12 KIT AIRE AXIAL AG750 ZATURN CT
4 432 10:05:12 KIT AIRE AXIAL AG750 ZATURN
4 427 10:05:12 MULTIPLICADOR AXIAL 18-20
4 426 10:05:12 KIT AIRE AXIAL AG820 ZATURN CT
4 425 10:05:12 KIT AIRE AXIAL AG820 ZATURN
Drawbar
7_008 21:05:12 TIRO ROTULA ALEMANIA
7_001 17:10:11 Drawbars AR / MR
7_004 04:06:12 ROTULA VALENCIA
7_005 14:05:12 ROTULA PORTUGAL




Agroparts: wvw.HARDI-INTERNATIONAL.com

Pump 363/7

1 111, 17:10:11

Date 07.05.2015 13:15

ﬁ/mosssxs

} 161174x6

@/aazmxs 750342

728146x10
728147x2

= /
330024x12

M12x60: 430312
M12x65: 430437

111612

10 mm : 147097

gw 334320 PUR
@ (242152 EPDM)
(242215 VITON)

728147
HVID
WHITE
BLANC
WEISS
BLANCO

728146 —
330024

280011

%/ ) 210221
< 0

111513
1—728146

—— 110317

171243
460342




Agroparts: wvw.HARDI-INTERNATIONAL.com

Pump 363/7

1 111, 17:10:11

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
110317 1|PUMP CASING MODEL 360/361 PNTD
111513 1|CASTING F.363 PUMP 1.25" (FRNT)
111612 1| VALVE COVER 363 - 540 VERS.
111630 1] CONNECTING ROD F. 363 PUMP
143577 1| CRANK SHAFT F.363/462/463-10mm
144454 1|1/4'PIPE THREAD STOP.F/SEAL.R.
147097 1| CRANK SHAFT 363-463/10 THROUGH
161174 1| DIAPHRAGM DISC SS F.363 PUMP
161372 1| DIAPHRAGM BACKING DISC,320-361
161745 1|METAL SPACER F.363/463
171243 1|FOOT F/361 (PAINTED)17002400
210221 1| BEARING BALL 6407
210232 1] BEARING BALL 6310
210243 1] SEAL OIL 35 X 47 X 7
241404 1|DOWTYSEAL 1/4"
242152 1|O-RING D18.2X3 EPDM
242215 1|O-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|]O-RING D41,1/D34.5 X 3,5
331192 1| SPACER, MODEL 361/363
332135 1|DIAPHRAGM, POLY alt 33511400
334320 1|O-RING D18X3 POLYURETHANE
420626 1|BOLT HEX 8.8 DEL M10X20 FT
420895 1]1BOLT HEX 8.8 RAW M10X60
420917 1|BOLT HEX 8.8 RAW M8X12 FT
430312 1]BOLT HEX 8.8 RAW M12X60
430437 1]1BOLT HEX 8.8 RAW M12X65
430938 1]BOLT HEX SS M12 X 30
460342 1|NUT HEX M10 DEL DIN934
728146 1|VALVE FOR 361 (726890/707932)
728147 1|VALVE FOR 361 WHITE WITH HOLE
750342 1|PUMP KIT 361/363 alt 75073700




Agroparts: wvw.HARDI-INTERNATIONAL.com

EVC/2 OPERATING UNIT FOR MISTRB

3 107, 10:05:12
- Date 07.05.2015 13:15

20582 — 0~
-~
e
322138 — 330326
[—3303“
X O
Cals;

®
!

': 197 g
@x P —— 330487

NN
z I T
U 53

«—927021

334534

330687
~—— 284237

330212—

~N
—— 927087 @
% [— 284237 =
7~
334060 840191
333561 ——
@
15050100 @ X

*~—262005

— T4i85800




Agroparts: wvw.HARDI-INTERNATIONAL.com

EVC/2 OPERATING UNIT FOR MISTRB

3 107, 10:05:12

Date 07.05.2015 13:15
parts-n° order description
qty

15050100 1| CILINDRO REGULACION INOX EVC
169594 1|BRACKET F.DISTRIB.VALVE ZENIT
239074 1|BRYSTNIPPEL 1'X3/4'
242005 1]O-RING D32.1X1.6 NITRIL
269075 1|CLAVIJA ENCHUFE RAPIDO (13005CL1
284237 1|CLAMP HOSE GEAR D20/30
284585 1|CLAMP HOSE GEAR 1" MINI 020
320084 1|FITT.DK NUT 1/2" BSP
320095 1|FITT.DK NUT 1" BSP
322138 1|FITT.DK ELB 1"M X 1"F BSP
329057 1|FITTING TEE 1" F-F-F
329077 1|REDUCCION 1"M-1/2"H ARAG (2452042)
329078 1| SAFETY VALVE 290 PSI
330212 1|O0-RING D19/D14X2.4 F.1/2"NUT
330326 1|0-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330687 1|FITT.DK HB 1/2" F. 1/2" NUT
333561 1|FITT.DK ELB.1" EC RETURN
334060 1| CAMISA REGULACION PRESION EVC
334068 1|FITT.DK S-61 STR.1"
334534 1|CLAMP HOSE PLASTIC 1/2"
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
421046 1|BOLT HEX 8.8 DEL M8X25 FT A2 DIN933
460143 1|NUT HEX M8 LOCK A2 DIN985

70008802 1|ELECTRIC BOX FOR EVC/2
724978 1]1/2" DISTRIBUTOR TYP.3

74185800 1]CTO CAMISA REGUL. PRES. INOX EVC
840191 1|EVC/2 OPERATING UNIT FOR MISTB
927021 1|HOSE R X 60 BAR X 1/2 X 0012"
927087 1JHOSE R X PVC X 1 X 0012"
927363 1]1' PRESSURE HOSE 60 BAR 80M

1

9924073

TEXOVINILHOSED. 20




Agroparts: wvw.HARDI-INTERNATIONAL.com
PAC HC3500 EVC J5
3 108, 01:06:12
- Date 07.05.2015 13:15
.__33505000\\—70060502
e ‘\‘
,/ \
-
-
.~
7 269126——
/

i

*——33515200 ’/

f /
\‘\ %'*262160

p
P

14034200 _

N -l N zs03m00

,/’

N /.»—l.L0732
~

N /
«— 33508700 / 70061202
7 i
~. B . S —
~._ e -
—_— N
~ / @-—72117500 \
~ |
~N \
\\
\\
280253 \

@-1732076
A af—zeoavsoo
70061102—— // 169471 —
:

P e

- T\ 61977 — ) ~
- N l %
/
" 28973 N \ 1.
/ VoS 289737 )
[ \ ‘\‘ S
A\ '\ \ ———
| 269062—-@ N ‘
\ .
\

o

N\
| 269125

\ L
N 28973%— /,/
269124 \ . ’
‘ v |

10061502

—10061302




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3500 EVC J5
3 108, 01:06:12
- Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269017 11269017
269082 1]BOX 90*90*40
269124 1|FUNDA PARA CABLES HWPP (6117031
269125 1|CABLE 8 NUCS 7x0.2x100 MTS
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
280253 1| CABLE, EXT F.SENSOR FEM.L=8"
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
28047500 1| SPEED SENSOR HM
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1| TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1]1BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1| TAPA POST.GRIS P/HC CAJA CONT
440732 1| PT SCREW 35X12B Z5452 ELZ
619747 11CTO.DISCO J5 SENSOR VELOCIDAD
639956 1|BRACKET F/WHEEL MAGNETS HC3500
70060802 1]CTO.HC3500 ORDENADOR
70060902 1|]CTO.CAJA CONEX.+CABLE HC3500
70061102 1]CTO.SENSOR J5 VELOCIDAD HC3500
70061202 1]CTO.SENSOR EVC CAUDAL HC3500
70061302 1]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500
70061802 1|]CTO.EXTENSION NIVELES HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
1

732076

FLOW HOUSE ©@13,5 EVC+BK+SC




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3500 EVC J5
3 109, 21:05:12

Page

Date 07.05.2015 13:15

3351
Y 33515200 ;
( /
\ \ /
\ 262160 L
\ 7
14034200— :
\‘\ . \-—-«—25031:.00 [ —— -
N ,(}// N
N fesone P ~—33508800 " 70060902
N, o
L N o ]
e N S T .
e . - - /
e N «——26004800 ,
/ : /
/ - T\ /
’ ~—33508700 ./ 70061202
! S % [
! 7 T~ e T RN
| S T - N
j N [ 72117500 \
i 7 639956 >~ |
. ,/ / \\\ \
= o\
| 28028800 Y / & 20283 N — 732076
\ S N @ .
‘ - ‘ \ /
D R 2 28047500 \ AN /
e N J . -
70062102;.// 169471 169835 / ~ .
|
R \ —.
P e\ 619777 — RN
/,/ N\ ‘ NG
, AN : \\
/29— VN \\\ [Ep— )
{ \ N
LU 2 \ \ i}
| 269082—-@ N ( I 70061302
| AN J
\, N\ 28973 — //
| 269125 269124 VN " +—10061502
K c§¢¢¢7: | N
\ ]
\\\ 269017 /10061802
\\\ /’/




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3500 EVC J5
3 109, 21:05:12
- Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269017 11269017
269082 1]BOX 90*90*40
269124 1|FUNDA PARA CABLES HWPP (6117031
269125 1|CABLE 8 NUCS 7x0.2x100 MTS
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
280253 1| CABLE, EXT F.SENSOR FEM.L=8"
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
28047500 1| SPEED SENSOR HM
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1| TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1]1BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1| TAPA POST.GRIS P/HC CAJA CONT
440732 1| PT SCREW 35X12B Z5452 ELZ
619777 1| SPEED SENSOR DISC J6 D.18
639956 1|BRACKET F/WHEEL MAGNETS HC3500
70060802 1]CTO.HC3500 ORDENADOR
70060902 1|]CTO.CAJA CONEX.+CABLE HC3500
70061202 1]CTO.SENSOR EVC CAUDAL HC3500
70061302 1]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500
70061802 1|]CTO.EXTENSION NIVELES HC3500
70062102 1]CTO.SENSOR J6 VELOCIDAD HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
1

732076

FLOW HOUSE ©@13,5 EVC+BK+SC




Agroparts: wvw.HARDI-INTERNATIONAL.com

Jockey wheel AR

2 015, 17:10:11
- Date 07.05.2015 13:15

%v—“ 289181

739017

A
' i
471115——-\@@\ %///

L1IMN2 ——

£

o 284235

/ - J‘u.sua

/
/7 )/
PN / > — 471112

(@ / N 1—471115
@@




Agroparts: wvw.HARDI-INTERNATIONAL.com

Jockey wheel AR

2 015, 17:10:11

Date 07.05.2015 13:15
A order s
parts-n qty description
146418 1| SHAFT FOR SUPPORT WHEEL
284235 1| ENGRASADOR M-6/100 RECTO
289181 1|BALL (BAKELITE)
334326 1| WHEEL PLASTIC
471112 1|WASHER D20
471115 1|WASHER D20
739017 110120035 SUPPORT LEG STRAIGHT




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3500 SVJ5

3 110, 21:05:12
- Date 07.05.2015 13:15

r/ l/‘
( y
\ \ /
\ 262160 L
X e
N 14034200 .
N Sl N gome .
\\ (/‘/ \\\\
N +—440732 i ~—33508800 70060902
. / o \
L . s |
T~- - e '
@ 26004800 /
i //
@%ﬂsomo / r70061902
———— P o
T I ™~
\\\\\ e \
— T~ ! @%72117500 \
39956 . | \
. \ .
N | :
20 N\ 73090800
NI /
N ;
N 2 seoats00 |\ p
/, ’/ \\ ’/,
70061102— 16971 169835 7 S
' e
[ -
\\ /'/7
T T 69— e /'”‘\\
/’/ AN i .
' AN ‘ A%
/28973 e P - >
i \ N \\ ,
N\ \ %\ \\f///

‘1 Vd 5 .
LU \ 1
| 269082— N _ ( J I L 70061302
’ /
289734 /

\‘ \‘\ '\\ g
l‘ \\ N\ ya
'. 269125— —269124 ‘\ \\\ " *+—10061502
| e T
\v

j
269017 /10061802
/




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3500 SVJ5

3 110, 21:05:12

Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269017 11269017
269082 1]BOX 90*90*40
269124 1|FUNDA PARA CABLES HWPP (6117031
269125 1|CABLE 8 NUCS 7x0.2x100 MTS
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
280253 1| CABLE, EXT F.SENSOR FEM.L=8"
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
28047500 1| SPEED SENSOR HM
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1| TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1]1BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1| TAPA POST.GRIS P/HC CAJA CONT
440732 1| PT SCREW 35X12B Z5452 ELZ
619747 11CTO.DISCO J5 SENSOR VELOCIDAD
639956 1|BRACKET F/WHEEL MAGNETS HC3500
70060802 1]CTO.HC3500 ORDENADOR
70060902 1|]CTO.CAJA CONEX.+CABLE HC3500
70061102 1]CTO.SENSOR J5 VELOCIDAD HC3500
70061302 1]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500
70061802 1|]CTO.EXTENSION NIVELES HC3500
70061902 1] CTO.REGUL+SENSO SV CAUDAL HC35
72117500 1| FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

CHAS. ZAT. 1000/1500/2000 AXIA

2 129, 09:05:12
- Date 07.05.2015 13:15

639617 ( ZAT -1000)
639618 (ZAT -1500)
639604 (ZAT - 2000)

g»"’// ’
- 169666 ]i— L710M

460703 439001

rm o7
N 3 e——160703

-

TN Le———4TI0M

»
L7  =pe—1,30286
460703

471108

469005
®

420582 —«g

! )
289475—/7% s N
@/é[r - g -
| 2391.79 | N
460143 — <8 v L61287 —R S
& \D ~
L 430964 — >
1.30963_.3 L 471108 -
411093 — ¢ L3901 -~

—— 489025

%
\\
—— 833924

©e— 471093
© s 471113
©— 161286

1’« 739990




Agroparts: wvw.HARDI-INTERNATIONAL.com

CHAS. ZAT. 1000/1500/2000 AXIA
2 129, 09:05:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
169666 1| CHAPA FIJAC.DEPOSITO 80X4OX§ ZAT
289479 1|1 CALZO + SOPORTE 360mm PEQUENO
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430721 1|BOLT HEX 8.8 DEL M12X40 FT
430963 1|BOLT HEX M14X40
430964 1| BOLT HEX M18X50
439021 1|BOLT HEX 8.8 DEL M24X160 GALV.
460143 1|NUT HEX M8 LOCK A2 DIN985
460703 1INUT HEX M12X1.75 LOCK DIN985
461286 1|NUT M14 SAFETY
461287 1|NUT HEX M18
469005 1] SELF LOCK NUT M24
471071 1| WASHER M12 GALV
471093 1|WASHER D14 GALV. (168873)
471108 1|WASHER D44D25X4.5
471113 1|WASHER D14 TENSION
480743 1|HAIR NEEDLE D 5 ..............
489025 1{'R' PIN D.4
614898 1|LOCK STICK F/DRAWBAR TS ......
619700 1|GRAPA FIJACION DEPOSITO ZATURN
639604 1|CHASIS BASE 2000 ZATURN
639617 1|CHASIS BASE 1000 ZATURN
639618 1|CHASIS BASE 1500 ZATURN
639663 1|EJE FIJO RECTO C/FRENO 1350 TEP
639795 1| SOPORTE MANDO ZATURN 10/15/20
639827 1] CTO.PARACHOQUE AG750/820 ZATURN
639927 1|HIERRO 3er BRAZO 21 FLEX
739990 1|WHEEL 10/75.15.3 10PLY 94-18 T
1

833924

JACK WITH TRANSPORT WHEEL




Agroparts: wvw.HARDI-INTERNATIONAL.com

DEPOSITO ZATURN 1000/1500/2000
2 132, 09:05:12 Date 07.05.2015 13:15
————975801
1— 975801 — 284223
...... N\
420582 —y —321322
479031 — ¢ Q —— 284153

@\ *—— 359278 (15L) \\( 1——1459040

>
=
@ ——329045
’%f" 289349 N | A

24,9118

349035
289192 —) | g

:
28912 — &
| Q'
NS \ 359270 ZA- 2000
320644—»
ﬂ] . ' 359268 ZA-1500
269115 122212 359266 ZA-1000
F
2:.21ak—-,y
286226

|
L 284162
azzzoz 1‘2;3232262 ﬁ 21322
L 286224 N
927146
284224
r 322202
g 331262
] § \ r f 202184
334409 §'€ D
322212

1—322212

L 927146

329035 mzzl. Q

mzoz S
B 33441.2 3592m gﬁ'fggg - A
322212 359267 5 oo }—l

L7101 — .4
L0455 — %

439014 — &




Agroparts: wvw.HARDI-INTERNATIONAL.com

DEPOSITO ZATURN 1000/1500/2000

2 132, 09:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
242184 1]10-RING 29X3 . ...ttt iniinn.
249115 1|{O-RING 32.5X42X1.5 1" TEFLON
249118 1|]O-RING 21X28X1.5 1/2" TEFLON
284153 1| TANK STRAINER D=454
284162 1|VALVE 'ARAC' 1,5' ............
284223 1| COMPLETE COVER D 454 .........
284224 1JCLAMP 32-50 ...t i i iiniennn.
460143 1|NUT HEX M8 LOCK A2 DIN985
289192 1|HOSE CLIP 23-27
289349 1|BALL VALVE 3/8" M-H
320644 1|FITT.DK ELB.3/4"HB X 1" BSP
321322 1|SCREW CAP F. S80 X 4
322202 1|NUT ARAG 1-1/2" BSP
322212 1|HEXAGON NIPPLE 1 1/2' ........
329045 1|RING D.454 W/SEAL
329085 1|3 WAY VALVE 1 1/2"
331262 1|FITT.DK HB 1-1/2" F. 1-1/2"NUT
334409 1|BENDING D 40
334412 1|HOSE TAIL 1 1/2' FOR UNION NUT
349035 1|FITTING STRAIGHT 1/2" D20
359266 1| TANKZA-1000
359267 1|DEPOSITO AUXILIAR 100 L.L. zZA-10
359268 1| TANKZA-1500
359270 1| TANKZA-2000L.
359271 1| DEPOSITO AUXILIAR 130 L.ZA-2000
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
439014 1]|BOLT HEX 8.8 DEL M12X35
459040 1] SCREW INOX 4.2X25 DIN7981
470455 1| WASHER D12 SPRING
471071 1| WASHER M12 GALV
479031 1| WASHER
927146 1JHOSE R X PVC X 1-1/2 X 0012"
927802 1| TRANSP.PVC HOSE 20X25
975801 1|BOBINA INDUSTRIAL 2 M/M ART.13 (A
975801 1|BOBINA INDUSTRIAL 2 M/M ART.13 (A




Agroparts: wvw.HARDI-INTERNATIONAL.com

DEP. ZAT. 1000/1500/2000 AGIT

2 133, 09:05:12
- Date 07.05.2015 13:15

> <

rmosa ’ .
‘yé— 329089 I Oe—nsme
%\ @/@0— 200040 )

LT3 . 232071 >

-
- @ -
< I@ L9118 RPN 239074
S 329076 .-~ ~ Y l— a1

27 329078

@ 329089 . 3 o8
- 20bar
231966 M v 322138 —%
SR & 9924073
A\ 2
wozavI hztou6—Y L aguom
@ : . S@@ M,
TR 320095
A 7 ’ gv—— 329077 L231,237

? 1
o @e—329057 ‘
& 927363

I : QV@ LI—w.zav

J L 95
Ussotes g S 33332,??

. L 330326
A L 320132
322138

927021 «J




Agroparts: wvw.HARDI-INTERNATIONAL.com

DEP. ZAT. 1000/1500/2000 AGIT

2 133, 09:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
200040 1|OMLZBER FOR FITTING 1"
215040 1|PLUG M 1"
231966 1|TEE 1/2"
232063 1|BENDING 90' 1/2' NN ..........
232071 1|HEXAGON NIPPLE 1/2' ..........
239074 1|BRYSTNIPPEL 1'X3/4'
242177 1]0-RING D25.4 X 20.2 X 2.6
249118 1|]O-RING 21X28X1.5 1/2" TEFLON
284237 1| CLAMP HOSE GEAR D20/30
320095 1|{FITT.DK NUT 1" BSP
320132 1|FITT.DK HN 1" BSP
322138 1|FITT.DK ELB 1"M X 1"F BSP
329016 1| BO@INING
329057 1|FITTING TEE 1" F-F-F
329076 1|PLUG 1/2" M.
329077 1|REDUCCION 1"M-1/2"H ARAG (2452042)
329078 1|SAFETY VALVE 290 PSI
329089 1|Hydraulic Agitator, elbow INOX
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
421046 1|BOLT HEX 8.8 DEL M8X25 FT A2 DIN933
460143 1|NUT HEX M8 LOCK A2 DIN985
724978 1|1/2" DISTRIBUTOR TYP.3
927021 1JHOSE R X 60 BAR X 1/2 X 0012"
927363 1]1' PRESSURE HOSE 60 BAR 80M
1

9924073

TEXOVINILHOSED.20




Agroparts: wvw.HARDI-INTERNATIONAL.com

BOMBA 321 ZATURN 1000

2 134, 09:05:12
- Date 07.05.2015 13:15

ZA-1000

ZA - 1500
829809-ZA- 2000

829438{

845014 pﬂ’@’—NL?N 927363 ——
—1 — 330341 . 320095

v o
@ 3026 460143
7 nn3e 479027 |

g
0\ -—
330735 — ‘5@:]—320331 7oo13w2—1i1,o/

i 619664 /\/'
=Y LG
e %, 330326
X N V’L L 419008 — 320132
Wi 157189 — 330341
[ LA 429 — 320095
® o 2L mom2 € —280237
P " ge—t3%001
won, S D il
i e § J deimiom
8—1,60703
‘603’.2—]—1 639833
(71097
(71072
22138—]

LYryavi

36409 —1 34412

927146 Y 320331—@

284224 el P
32200 — \\‘ A
@ —703032 |

|

322

-
P
PR
-

329085
s, T TG oGO oo
ae——{ & 2 [ —osem ® L 330326
L7107 NP I I_ o
? 320095
329094 L foogixa

2414641
322202 L 927087




Agroparts: wvw.HARDI-INTERNATIONAL.com

BOMBA 321 ZATURN 1000

2 134, 09:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

157189 1| TUBO SEPARA.TDF D.10x25 DELANTER
241441 1]10-RING D29.3X3
284224 1JCLAMP 32-50 ...t iiiiiinnnnn.
284237 1|CLAMP HOSE GEAR D20/30
320095 1|{FITT.DK NUT 1" BSP
320132 1|FITT.DK HN 1" BSP
320331 1|FITT.DK TEE 1" - 1" - 3/4" BSP
322138 1|FITT.DK ELB 1"M X 1"F BSP
322202 1|NUT ARAG 1-1/2" BSP
322212 1|HEXAGON NIPPLE 1 1/2' ........
329085 1|3 WAY VALVE 1 1/2"
329087 1|ELBOW D25, 1-1/2" ARAG
329084 1|LATIGUILLO M 1/4" D.13 ARAG(10
329094 1|FILTRO ASPIRA.1"1/2 FL32M (31416
330326 1]O-RING D30/D24X2 F.1"NUT
330341 1|FITT.DK HB 1" F. 1" NUT
330735 1|]O-RING D30/D26X2
334409 1|BENDING D 40
334410 1| PROTECTION GUARD
334412 1|HOSE TAIL 1 1/2' FOR UNION NUT
419008 1|{M. 6 X 35 MACH. SCREW GAL.
421251 1|BOLT HEX M8X15
429011 1|BOLT HEX M10X140
439001 1IM. 12 X 35 MACH. SCREW 8.8
459014 1]ALLEN SCREW M8 X 15 GALV.DIN93
460143 1|INUT HEX M8 LOCK A2 DIN985
460342 1|NUT HEX M10 DEL DIN934
460703 1INUT HEX M12X1.75 LOCK DIN985
470455 1| WASHER D12 SPRING
471071 1| WASHER M12 GALV
471072 1|WASHER M10 EL2
471074 1|WASHER M8 ELZ
471097 1|WASHER D10 SAFETY
471116 1|WASHER D8 TENSION
479027 1|WASHER D8X24X2 DIN9021
619664 1] CTO.OREJA PROTECTOR TDF MR-PLUS
639833 1|{SILLA BOMBA 321 ZATURN

70013602 1|PTO PROTECTION
703032 1| SUCTION AIR BOTTLE 3/4" COMPL.
821607 1|PUMP 321/10MM 25BAR THROUGH SH
829438 1| TRANSM.SHAFT T300X1500 W/O PRO
829809 1| TRANSMISION
845014 1|AIR BOTTLE COMPLETE HJ73
927087 1|HOSE R X PVC X 1 X 0012"
927146 1JHOSE R X PVC X 1-1/2 X 0012"

1

927363

1' PRESSURE HOSE 60 BAR 80M




Agroparts: wvw.HARDI-INTERNATIONAL.com

BOMBA 363 ZAT. 1000/1500/2000

2 135, 09:05:12
- Date 07.05.2015

13:15

Z N

9263 ——— |

23— ZA-1000
BNy 829438{
- ZA-1500
- 829809-ZA- 2000
1726572 -

11.5996j
.
N

829! 63/7)—,

334410 B
— Z
® e LT
<. ST &70455
o &— %001
wssore
LI07

ﬁﬁ M 322322
; 121224,
33"0"'69 ° w IQ\ r‘322212 Y ’;f{é_;—
32221——'2 oS 33441M ;, w‘%
N
329085 — (@1, & 28022 J J
0 145996

21251 —N,, D
e —3 . (K
L7074 N SiE

322202



cfountain
Sticky Note
USE 82169900
364/7 PUMP


Agroparts: wvw.HARDI-INTERNATIONAL.com

BOMBA 363 ZAT. 1000/1500/2000

2 135, 09:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

145996 1|FITT.DK S-67 FORK

157189 1| TUBO SEPARA.TDF D.10x25 DELANTER

241441 1]10-RING D29.3X3

284224 1J1CLAMP 32-50 ...t i i iininnnn.

284237 1| CLAMP HOSE GEAR D20/30

320095 1|FITT.DK NUT 1" BSP

320132 1|FITT.DK HN 1" BSP

322212 1|HEXAGON NIPPLE 1 1/2' ........

322321 1|FITT.DK S-67 X 1"BSP MALE

322322 1|FITT.DK S-67 X 1-1/4"BSP MALE

329085 1|3 WAY VALVE 1 1/2"

329087 1|ELBOW D25, 1-1/2" ARAG

330326 1]O-RING D30/D24X2 F.1"NUT

330341 1|FITT.DK HB 1" F. 1" NUT

334409 1| BENDING D 40

334410 1| PROTECTION GUARD

334412 1|HOSE TAIL 1 1/2' FOR UNION NUT

420641 1|BOLT HEX 8.8 DEL M8X35

421251 1|BOLT HEX M8X15

439001 1|{M. 12 X 35 MACH. SCREW 8.8

459014 1|ALLEN SCREW M8 X 15 GALV.DINO93

460143 1|NUT HEX M8 LOCK A2 DIN985

470455 1|WASHER D12 SPRING

471071 1| WASHER M12 GALV

471074 1| WASHER M8 ELZ

471116 1| WASHER D8 TENSION

479027 1| WASHER D8X24X2 DIN9021

619664 11 CTO.OREJA PROTECTOR TDF MR-PLUS
70013602 1|1 PTO PROTECTION

726572 1|FITT.DK S-67 1" ELBOW 90 ASSY.

727224 1|FITT.DK S67X90,1.5HB SUCTION

829438 1| TRANSM.SHAFT T300X1500 W/O PRO

829496 1|PUMP 363/07 5/4"-20

829809 1| TRANSMISION

829809 1| TRANSMISION

927087 1JHOSE R X PVC X 1 X 0012"

927146 1JHOSE R X PVC X 1-1/2 X 0012"

927363 1]1' PRESSURE HOSE 60 BAR 80M

322202 1|NUT ARAG 1-1/2" BSP




Agroparts: wvw.HARDI-INTERNATIONAL.com

Date

PAC HC350 SVJé6
3 111, 21:05:12
- 07.05.2015 13:15

-
//, \
e |
-
- |
,/ '
7 269126—— 33515200  /
/ /
{ @ I/,
\‘\ %-—‘mmo //
\ s
14034 :
\, 03 200_1. %.—280311.00 e .

’/'/>\‘\ \‘\ /// ’

e N~ T - j
/ N «— 26004800 /
//'

\~\ Pt -~
. /.»—J.L0732 //'//'/ Q 33508800 70060902
\\ ,//1 \I
~. T
e

/
/ i
' ~—33508700 7006190
,‘ / [
.I \‘\‘\ 4/’/,_,/-—" _____ —
! T N
J e / @-—72117500 \
| s . \
! 7 N
! 4J / / . \
| 28028800 S ——280253 N\ \ 73090800
\ /'/ / N\ /
\\\ . 2 @% \. \\ ’//
- P A 2047500 § P
70062102— 169671 —= ~——169835 / ~_ 7
/ /s
[ 7
! s
e PRty
~

__» \
ST\ 619771 —

~
7 ‘/ N
O e | % L

- \ 4
(/,/ \\\\\ /- N\
/ 289734;\'M Vs T T \\\ I—239737)
| | /’/ 2 ~. -

. \ \T/

| L/ l\ / .
| 269082— N ( I 70061302
\\ \\ //
289734 /

|
‘ AN \
\ NN Y
| 269125— —269124 \ AN 7 =—10061502
| e T
\ i
\ / 7
) 269017 /+——70061802
N /
-

\\
"




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC350 SVJé6

3 111, 21:05:12

Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269017 11269017
269082 1]BOX 90*90*40
269124 1|FUNDA PARA CABLES HWPP (6117031
269125 1|CABLE 8 NUCS 7x0.2x100 MTS
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
280253 1| CABLE, EXT F.SENSOR FEM.L=8"
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
28047500 1| SPEED SENSOR HM
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1| TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1]1BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1| TAPA POST.GRIS P/HC CAJA CONT
440732 1| PT SCREW 35X12B Z5452 ELZ
619777 1| SPEED SENSOR DISC J6 D.18
639956 1|BRACKET F/WHEEL MAGNETS HC3500
70060902 1]CTO.CAJA CONEX.+CABLE HC3500
70061302 1]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500
70061802 1|]CTO.EXTENSION NIVELES HC3500
70061902 1] CTO.REGUL+SENSO SV CAUDAL HC35
70062102 1]CTO.SENSOR J6 VELOCIDAD HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC350 CBJ5
3 112, 21:05:12
- Date 07.05.2015 13:15

T \‘\~\\
s \ T
g \»——T70060802
. «—33508000
e ,/ \
e ‘\
1/ '
-

‘.

-
|

a/’
-

T 269126—— 33515200 /
) /
| /
\\ %o—zsmo //

y e

14034 .
N om0 N - 2803000 e -

\\ ST \\\\\
N Y -—'
N A it @ ~—33508800 " 7006092
N, R \
S s |
. — s

@ 26004800 //
//(

//l
/ BN
/ /
| @ «—33508700 ./ ——70062002
. e Ve l
| T~ e -
| A N
/ — T / @-—72117500 \
[ 39956 S | \
‘ ™. \ s
. N, \ '
| 28028800 280253  \ \ +—73090800 !
\ \ \\ 7

' . /

N 2 28047500 \ \. /

N N -
70061102— / ———
—_— /f—\‘\
- / ™~
/ 289734—e \‘\ {_289737 )
~_ .~

L70061302

|' ,
\

> \

LU ‘
! 269082—*@ N . ( !
N a

| TN

! \ /

[ \\ N\ 28973 £

| 269125 / 269124 VN 0061502
\

\I
\v
\\\ — 269017 / 70061802
. s
7




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC350 CBJ5
3 112, 21:05:12
- Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269017 11269017
269082 1]BOX 90*90*40
269124 1|FUNDA PARA CABLES HWPP (6117031
269125 1|CABLE 8 NUCS 7x0.2x100 MTS
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
280253 1| CABLE, EXT F.SENSOR FEM.L=8"
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
28047500 1| SPEED SENSOR HM
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1| TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1]1BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1| TAPA POST.GRIS P/HC CAJA CONT
440732 1| PT SCREW 35X12B Z5452 ELZ
619747 11CTO.DISCO J5 SENSOR VELOCIDAD
639956 1|BRACKET F/WHEEL MAGNETS HC3500
70060802 1]CTO.HC3500 ORDENADOR
70060902 1|]CTO.CAJA CONEX.+CABLE HC3500
70061102 1]CTO.SENSOR J5 VELOCIDAD HC3500
70061302 1]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500
70061802 1|]CTO.EXTENSION NIVELES HC3500
70062002 1]CTO.SENSOR CB CAUDAL HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC350 CBJ6

3 113, 01:06:12

Date 07.05.2015 13:15
//‘//’\\\\‘\
e T~
e — Ne—70060802
P > a08000
/ \
,/ \
e |
,/ |
e I
,/ /
7 269126— 33515200  /
/ /
{ %& /,
\\\ \-—262160 //
\ e
\\ uoat.zoo—l. 3 280600

s

N T -\~\\

: e

N A e @ « 3308800 70060902
L s \_

. ~. 7

!

— g

N /
33508700 ./ 70062002
< ) -
~. v
~. - e T T T
~ —_— — ‘/_’ \
ke N
e { @-—72117500 \
\ 1 \
~. | \
N
AN \ ‘
«———280253 N\, \\ 73090800 ,/
N\ /
e A 28047500 | /
P / . ///
70062102— 16971 ~—169835 / T~
! /
[ 7
e 7 —
o T\ 619777 — AN
yd N\ l ~.
: AN ' N
[ 289T36— VN — \ T—ze9737 )
\ \ , NS \\ o
l‘, { A\ | , ,‘% \\ T~
\ o/ \ / \ L
| 269082— N _ \ | 70061302
\ SO J
! \\ 28973 //
| 269125—— — 269124 \ S 7" +—10061502
| e T
\ J
\‘\ 269017 I/’°—70061802
%

\\\




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC350 CBJ6
3 113, 01:06:12
- Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269017 11269017
269082 1]BOX 90*90*40
269124 1|FUNDA PARA CABLES HWPP (6117031
269125 1|CABLE 8 NUCS 7x0.2x100 MTS
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
280253 1| CABLE, EXT F.SENSOR FEM.L=8"
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
28047500 1| SPEED SENSOR HM
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1| TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1]1BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1| TAPA POST.GRIS P/HC CAJA CONT
440732 1| PT SCREW 35X12B Z5452 ELZ
619777 1| SPEED SENSOR DISC J6 D.18
639956 1|BRACKET F/WHEEL MAGNETS HC3500
70060802 1]CTO.HC3500 ORDENADOR
70060902 1|]CTO.CAJA CONEX.+CABLE HC3500
70061302 1]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500
70061802 1|]CTO.EXTENSION NIVELES HC3500
70062002 1]CTO.SENSOR CB CAUDAL HC3500
70062102 1]CTO.SENSOR J6 VELOCIDAD HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3500

3 114, 21:05:12
- Date 07.05.2015 13:15

/‘/
' L70062302

——269125

70061002




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3500

3 114, 21:05:12

Date 07.05.2015 13:15
parts-n° oiﬁif description
269017 11269017
269123 1|CAJA 64x43x25 CIRCUI. (3145213)
269125 1|]CABLE 8 NUCS 7x0.2x100 MTS
269127 1|TERM EMPALME 0.5-1.5 (534907)
28047500 1| SPEED SENSOR HM
289694 1|ELECTROVAL.M-05 1/2"H (C3001-
289738 1] SONDA TEMPERATURA HC3500
70061002 1| CTO.SENSOR RPM HC3500
70061402 1| CTO.SENSOR TEMPERATURA HC3500
70062302 1|CTO.VALV.AGITACION HC3500




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC 2 DETECTORES HC3500

3 115, 21:05:12
- Date 07.05.2015 13:15

//'
,/
Y.

,

,
ﬁ
,f
i

269112

f ’
| //
| 70061602

2691

L ’¢

7\\

\ -
\ \
\ ) \

\ y 33577
- 7 R
// ] /’
70062402+ 4
| 320456 e
\\\ /’/
. —




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC 2 DETECTORES HC3500

3 115, 21:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

169833 1|CHAPA 530x320x2 INF.2 PLEGADA

169834 1| CHAPA 551x380x2 SUP.2 PLEGADA

269111 1|BERO 12/30 V (MIC-601/D/HV-M30

269112 1|CABLE 4 POLOS 4H(804001P03MO050

320456 1|FITT.DK BULKHEAD 1"BSP DOUBLE

320471 1|FITT.DK NUT 1" BSP JAMB

332577 1]O-RING D38/D30X4 F.1" PUR.

451037 1| SCREW M6X20 HEX

479012 1| WASHER
70061602 1] CTO.SENSOR SONICO 2-DETEC.6M
70062402 1| CTO.FUNDA CABLES DEPOS.HC3500




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC 4 DETECTORES HC 3500

3 116, 21:05:12

Date 07.05.2015 13:15
_
S~ -
S
~
.
\\
\ N
N
\;
\\
/ \
. @ 479012 N
i 0. 451037 \\\
| 169834 \
\‘\
:\ \
\
\ -~ 169833
|
|
;
. 26911
/
269112
—--269112 269111
\ 269112 J/
| /
269111 e
//l IR
269112 / T T
N /' e AN
\ g - N
\ . 7 —332577
‘ - / 320471
\ 1 e 320456 \
N -7 b { s
N, 269111— L - e




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC 4 DETECTORES HC 3500

3 116, 21:05:12

Date 07.05.2015 13:15

parts-n° oiﬁif description

169833 1| CHAPA 530x320x2 INF.2 PLEGADA

169834 1| CHAPA 551x380x2 SUP.2 PLEGADA

269111 1|BERO 12/30 V (MIC-601/D/HV-M30

269112 1|CABLE 4 POLOS 4H(804001P03M050

320456 1|FITT.DK BULKHEAD 1"BSP DOUBLE

320471 1|FITT.DK NUT 1" BSP JAMB

332577 1|0O-RING D38/D30X4 F.1" PUR.

451037 1|SCREW M6X20 HEX

479012 1| WASHER




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3400 BASICO

3 117, 21:05:12
- Date 07.05.2015 13:15

7 L70060902

B -~ ?é\\
— .
- e — ' AN
e ) \ L—289737 )
\\ .
v/ } \_\7/_/
\‘\ / L70061302
28973 /
N 7 ——T0061502
e

S

~—




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3400 BASICO

3 117, 21:05:12

Date 07.05.2015 13:15
parts-n° order description
qty
14034200 1| CODE BRACKET FOR 39 PIN CABLE
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC
262160 1| PLUG HOUSING 39 POLE FEMALE
269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500
289734 1|BOYA HC3500 HORIZO. (338-9722)
289737 1|TRANS.PRES.G1/4"60 BARS HC3500
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1|BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1|TAPA POST.GRIS P/HC CAJA CONT
440732 1|PT SCREW 35X12B Z5452 ELZ
70060802 1|CTO.HC3500 ORDENADOR
70060902 1|CTO.CAJA CONEX.+CABLE HC3500
70061302 1|]CTO.SENSOR PRESION HC3500
70061502 1|]CTO.BOYA NIVEL RESERVA HC3500




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J5-EVC

3 118, 21:05:12
- Date 07.05.2015 13:15

70062302
I47

*+—28047500

0 / 169471 //
Q /
‘,
\
61947
! \

72117500—
r/l
70061202——— |
!
\\
\ 732076——
\\
\\
\\
\\
\\
AN




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J5-EVC

3 118, 21:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
169837 1|CASQUI.TAPA D.85 COLEC.CAUDAL.
269017 11269017
28047500 1| SPEED SENSOR HM
289694 1|ELECTROVAL.M-05 1/2"H (C3001-
619575 1|MERCURY CB/2 OP. UNIT SUPPORT
619747 1]CTO.DISCO J5 SENSOR VELOCIDAD
639956 1| BRACKET F/WHEEL MAGNETS HC3500
70061102 1] CTO.SENSOR J5 VELOCIDAD HC3500
70061202 1] CTO.SENSOR EVC CAUDAL HC3500
70062302 1|]CTO.VALV.AGITACION HC3500
72117500 1|FLOW SENSOR - M.AMP L=1M
732076 1| FLOW HOUSE @13,5 EVC+BK+SC




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J6-EVC

3 119, 21:05:12
- Date 07.05.2015 13:15

70062302
[__

T ~. / «~—28047500

\\
\
,'
J
/
/




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J6-EVC

3 119, 21:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
169837 1|CASQUI.TAPA D.85 COLEC.CAUDAL.
269017 11269017
28047500 1| SPEED SENSOR HM
289694 1|ELECTROVAL.M-05 1/2"H (C3001-
619575 1|MERCURY CB/2 OP. UNIT SUPPORT
619777 1| SPEED SENSOR DISC J6 D.18
639956 1| BRACKET F/WHEEL MAGNETS HC3500
70061102 1] CTO.SENSOR J5 VELOCIDAD HC3500
70061202 1] CTO.SENSOR EVC CAUDAL HC3500
70062302 1|]CTO.VALV.AGITACION HC3500
72117500 1|FLOW SENSOR - M.AMP L=1M
732076 1| FLOW HOUSE @13,5 EVC+BK+SC




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J5-SV

3 120, 21:05:12

Date 07.05.2015 13:15
T T ~
- ~.
~ .
/
70061102 4 N\
T v N
70062302 // \\
B —— / \
T ™. / 28047500 |

J
J
/
/
/




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J5-SV

3 120, 21:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
169837 1|CASQUI.TAPA D.85 COLEC.CAUDAL.
269017 11269017
28047500 1| SPEED SENSOR HM
289694 1|ELECTROVAL.M-05 1/2"H (C3001-
619575 1|MERCURY CB/2 OP. UNIT SUPPORT
619747 1]CTO.DISCO J5 SENSOR VELOCIDAD
639956 1| BRACKET F/WHEEL MAGNETS HC3500
70061102 1] CTO.SENSOR J5 VELOCIDAD HC3500
70061902 1] CTO.REGUL+SENSO SV CAUDAL HC35
70062302 1|]CTO.VALV.AGITACION HC3500
72117500 1|FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC 3400 J6-SV

3 121, 21:05:12

Date 07.05.2015 13:15
T ~
- ~N
r/’ \\\
- AN
/ N
70062102—l P \
70062302 / \
[ / \
[ / \
o ~ / - 28047500
: \
~ N\ ‘
/ \ ‘

!

Y] «——289694

70061902——— |




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC 3400 J6-SV

3 121, 21:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
169471 1|BRACKET, LOWER, HC-2500/3500
169835 1|BRACKET F/ MAGNET HC3500
169837 1|CASQUI.TAPA D.85 COLEC.CAUDAL.
269017 11269017
28047500 1| SPEED SENSOR HM
289694 1|ELECTROVAL.M-05 1/2"H (C3001-
619575 1|MERCURY CB/2 OP. UNIT SUPPORT
619777 1| SPEED SENSOR DISC J6 D.18
639956 1| BRACKET F/WHEEL MAGNETS HC3500
70061902 1] CTO.REGUL+SENSO SV CAUDAL HC35
70062102 1] CTO.SENSOR J6 VELOCIDAD HC3500
70062302 1|]CTO.VALV.AGITACION HC3500
72117500 1|FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J5-CB

3 122, 21:05:12
- Date 07.05.2015 13:15

70062302
1‘

o— T~

T

/12117500

70062002——— /




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J5-CB
3 122, 21:05:12
- Date 07.05.2015 13:15
parts-n° orqc%:eyr description

169471 1|BRACKET, LOWER, HC-2500/3500

169835 1|BRACKET F/ MAGNET HC3500

269017 11269017
28047500 1| SPEED SENSOR HM

289694 1|ELECTROVAL.M-05 1/2"H (C3001-

619747 1]CTO.DISCO J5 SENSOR VELOCIDAD

639956 1|BRACKET F/WHEEL MAGNETS HC3500
70061102 1]CTO.SENSOR J5 VELOCIDAD HC3500
70062002 1|]CTO.SENSOR CB CAUDAL HC3500
70062302 1|CTO.VALV.AGITACION HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J6-CB

3 123, 21:05:12
- Date 07.05.2015 13:15

70062302
F

28047500 |
|

‘/
’/
e/
\ j
/
'.

\
—619777

! \
172117500 — \

! J

70062002— Vi

/ ,/
/ (
/ \‘\
(\73090800—- J
L /
~. 7
\‘\~ - </—/




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC TECNICO HC3400 J6-CB
3 123, 21:05:12
- Date 07.05.2015 13:15
parts-n° orqc%:eyr description

169471 1|BRACKET, LOWER, HC-2500/3500

169835 1|BRACKET F/ MAGNET HC3500

269017 11269017
28047500 1| SPEED SENSOR HM

289694 1|ELECTROVAL.M-05 1/2"H (C3001-

619777 1| SPEED SENSOR DISC J6 D.18

639956 1|BRACKET F/WHEEL MAGNETS HC3500
70062002 1|]CTO.SENSOR CB CAUDAL HC3500
70062102 1]CTO.SENSOR J6 VELOCIDAD HC3500
70062302 1|CTO.VALV.AGITACION HC3500
72117500 1| FLOW SENSOR - M.AMP L=1M
73090800 1|FLOW HOUSING D.13,5 FOR CB/2




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3300 BASICO
3 124, 21:05:12
- Date 07.05.2015 13:15

//‘/ \\\
,/ )
/7 /
~—33508000
(/-—70060802
i
]
33515200 /
269126— %
e
N -
—262160
,/
/
14034200 —) \-—momoo YA
. ,/‘ ~.
: ’/,/ /\ ___--_>\
i / *——33508800
g K W ‘\
o  fewo2 \
~_ - / ‘
o / @-—mowoo \
\‘\ ’/
. R |
~ —~ o
T 2%
;& 33508700 |
*, /‘
1/‘
/
«—28028800 /«
-
-~ T+——10060902
,/‘/—/—
—
7 T T
— e NS

/ N
/ /\M '
|’ L/ JT /,’ 70061502
\\ 289734 /

N S

-

~—_—"

g




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC HC3300 BASICO

3 124, 21:05:12

Date 07.05.2015 13:15
parts-n° order description
qty

14034200 1| CODE BRACKET FOR 39 PIN CABLE
26004800 1|CIRCUIT BD SEC VLV NCM 13SEC

262160 1| PLUG HOUSING 39 POLE FEMALE

269126 1|CLAVIJA ENCHUFE 12V. (13005CL1)
28028800 1|WIRE 37-39 PIN EVC, 16.4'
28031400 1| PLUG 39-POLE FEMALE HC5500

289734 1|BOYA HC3500 HORIZO. (338-9722)
33508000 1|HC6400 SETBOX FRONT BLACK/GREY
33508700 1|BOX BOTTOM 160X80X40 BLACK 1-HOLE
33508800 1|LID 160X80X15 BLK W/SCREWS
33515200 1|TAPA POST.GRIS P/HC CAJA CONT

440732 1|PT SCREW 35X12B Z5452 ELZ
70060802 1|CTO.HC3500 ORDENADOR
70060902 1|CTO.CAJA CONEX.+CABLE HC3500
70061502 1|CTO.BOYA NIVEL RESERVA HC3500




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC AG650 DEFLECTOR PLUS

4 458, 04:06:12

Date 07.05.2015 13:15
_—61000402
ﬁ . 139101
. \ +~——15002402
\ \ N
\
289925—'@/ Y
——63033402
\\
—460743
S
N
N
.
N 15002302
o 139101—
N
\\&
. 19523
N
\\\ “»
N
63035602— Z N,
S 16017102—-& sé/’_ 289925
1595214\ Ei
139101 a

139101

N
160171024; ﬂ 15002602

139101
259925~«@




Agroparts: wvw.HARDI-INTERNATIONAL.com

PAC AG650 DEFLECTOR PLUS
4 458, 04:06:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
139101 1|NOZZLE CLAMP F. MERCURY
149521 1|EJE D.16x190 SUJEC.DEFLEC.750
15002302 1] TUBO D.22x960 ARCO DEFLEC.PLUS
15002402 1| TUBO D.22x245 ARCO SUPER.AB650
15002602 1|TUBO D.22x200 ARCO INFERIOR
16017102 1| CHAPA 55x20x3 ARCO PINTADA
289925 1|JET 3/8"SIMPLE M272 ANTIG.BR.
460143 1|NUT HEX M8 LOCK A2 DIN985
61000402 1| ALERON SUPER.AB650-PLUS
61004902 1]ALERON INFER.DCH.AB650-PLUS
63033402 1|BASE DEFLECTOR AB650-PLUS
63035602 1| CANALIZADOR AIRE AB650:PLUS
149523 1| REDONDO D.12x50 SOP.VINA PLUS




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO AG750 DEFLECTOR 12P+18-22

4 457, 18:05:12
- Date 07.05.2015

13:15

r——70113102

71093
- ——71113




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO AG750 DEFLECTOR 12P+18-22
4 457, 18:05:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
149340 1| SPACER F920 F/BIMA SHAFT
194307 1]KEY 10 X 8 X 40
284219 1] SNAP-RING OUTER 40X1.75
359269 1| TOBERA POLYETILENO 750 ZE/ZA
459066 1|BOLT HEX 12.9 M14X40 DIN-912
471093 1|WASHER D14 GALV. (168873)
471107 1| WASHER D50,6D40,1X5
471113 1|WASHER D14 TENSION
61006002 1| PARACHOQUE AG750 LUNIS
639831 1|REJA ENTRA.6 PALAS AG750 POL.ZE/
70015702 1|GEAR BOX AXIAL 18-22
70113102 1|HELICE 750 M-WING 12PAL+HEMBRA
726925 1| CENTRIFUGAL CLUTCH D. 245




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page
m CTO BASE DEFLECTOR AG 820 PLUS
18:05:12
13:15

4 456
- ! Date 07.05.2015

—RIGHT: 61005202
LEFT: 61005302

o

P24
63036402
I-\.
R
N
N
N
63036502- N
A
R
i :g o —149537
T Cl N\ 460364
\\ \3
\\
\\
N ~_  —19536
. <
S S . 139101
: 5 |~-15003202
S L
‘///// o~
’ N S 289925 & @
) N 139101
N
/ A
ot e v
éz;;////é77 f 2
O “‘A N ‘
A KN
o RIGHT: 61005402 s
S LEFT: 61005502 ~ ﬂ ®
N ~_a
N -
/pU
15003102 &

N~ ~

~\,
\*1109532 289925 I d




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO BASE DEFLECTOR AG 820 PLUS

4 456, 18:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

139101 1|NOZZLE CLAMP F. MERCURY

149532 1|EJE D.16x212 SUJEC.DEFQEC.82O

149536 1| REDONDO D.12x45 SOP.VINA PLUS

149537 1|VARILLA ROSCADA M8x130
15003202 1|1TUBO D.22x1099 ARCO DEFLE.PLUS
15003202 1|1TUBO D.22x1099 ARCO DEFLE.PLUS
15003302 1|1 TUBO D.22x345 ARCO SUPER.AB820
16017102 1| CHAPA 55x20x3 ARCO PINTADA
28002402 1] POMO BAQUEL.M8x25

289925 1|JET 3/8"SIMPLE M272 ANTIG.BR.

460364 1|NUT HEX M8 GALV.
61005202 1]ALERON DCH.SUPER.AB820-PLUS
61005302 1]|ALERON IZD.SUPER.AB820-PLUS
61005402 1]ALERON INFER.DCH.AB820-PLUS
61005502 1]ALERON INFER.IZD.AB820-PLUS
63036402 1|CANALIZADOR AIRE AB850-PLUS
63036502 1|BASE DEFLECTOR AB820-PLUS




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO BASE DEFLECTOR AG750 PLUS

4 455, 18:05:12
- Date 07.05.2015 13:15

«—R: 61006102
' L: 61006202

139101
289925

15002902-

/0928002402

/

61006102 <> l 63037802

‘ 1k95361ﬁ o

139101
269925
15002802

w0582
%9521
=, &—289925

15002602

139101

VIV




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO BASE DEFLECTOR AG750 PLUS

4 455, 18:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
139101 1|NOZZLE CLAMP F. MERCURY
149521 1|EJE D.16x190 SUJEC.DEFQEC.750
149536 1| REDONDO D.12x45 SOP.VINA PLUS
15002602 1|TUBO D.22x200 ARCO INFERIOR
15002802 1|1TUBO D.22x1080 ARCO DEFLE.PLUS
15002902 1| TUBO D.22x245 ARCO SUPER.AB750
16017102 1| CHAPA 55x20x3 ARCO PINTADA
28002402 1] POMO BAQUEL.M8x25
289925 1|JET 3/8"SIMPLE M272 ANTIG.BR.
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
61004902 1]ALERON INFER.DCH.AB650-PLUS
61005102 1]ALERON INFER.IZD.AB750-PLUS
61006102 1]ALERON SUPER.DCH.AG750-PLUS
61006202 1]ALERON SUPER.IZD.AG750-PLUS
63037302 1|BASE DEFLECTOR AB750-PLUS
63037802 1|CANALIZADOR AIRE AB750-PLUS
63037802 1|CANALIZADOR AIRE AB750-PLUS




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO AG820 DEFLECTOR 9 P.18-22

4 454, 04:06:12
- Date 07.05.2015 13:15

R

s G 4Mo7

L19A307 N 726925
N

460703

1.71071. &




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO AG820 DEFLECTOR 9 P.18-22
4 454, 04:06:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
149340 1| SPACER F920 F/BIMA SHAFT
169642 1| SEPARATION PIECE M14X213
194307 1]KEY 10 X 8 X 40
359265 1| FAN HOUSING POLY. 32" ZENIT
430286 1|BOLT HEX 8.8 DEL M12X30 FT
459066 1|BOLT HEX 12.9 M14X40 DIN-912
460703 1INUT HEX M12X1.75 LOCK DIN985
471071 1| WASHER M12 GALV
471093 1|WASHER D14 GALV. (168873)
471107 1|WASHER D50,6D40,1X5
471113 1|WASHER D14 TENSION
639822 1|SAFETY GRILL W/9 AIR VANES 32"
639827 1| CTO.PARACHOQUE AG750/820 ZATURN
70015702 1|GEAR BOX AXIAL 18-22
726925 1| CENTRIFUGAL CLUTCH D. 245
739999 1|BLOWER WHEEL D.820




Agroparts: wvw.HARDI-INTERNATIONAL.com

MULTIPL.TURBINA 7.8 FRANCIA

4 452, 04:06:12
- Date 07.05.2015 13:15

[—'£71113 119096
59066 [ 210822 \ |
B V)N L.
71113 28421 . 4 I 219088
471093 284219 ! ) L 119075
= | 2462119
289129— |
——219091
’— 111599
} ﬂ- —489036
1
) - —
N / 89035
Y 619465
210824
——149387
4
@ 169622 220760
\ 5 .|
. N > —471072
439006— : o ¥ » | i
~ e —459014
~ 5 e S, b
471110 T~ - 6395974 J ‘ ™ ¢§
- N
g ‘289193 G 169561447J | i
471106— 450972

284240
210759—

L‘2'.2119

119058

L51029




Agroparts: wvw.HARDI-INTERNATIONAL.com

MULTIPL.TURBINA 7.8 FRANCIA
4 452, 04:06:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
111599 1|HEAD FOR CHANGE OF GEAR
119058 1| COVER GEARBOX 2002 (6307-NJ307)
119066 1| GEARBOX CASE
119075 1] COVER FOR GEARBOX VR2002
119096 1| SHAFT F/GEARBOX
149365 1| SHAFT OUTPUT F.GEARBOX
149387 1|BUSHING F.HANDLE GEARBOX 2002
169561 1]STOP F.HANDLE SPRING GRBX 2002
169622 1|MANETA CAMBIO MULT.MECA. (Vi:16
210759 1] SEAL OIL 55X35X40
210821 1| BALL BEARING 6307
210822 1|BALL BEARING NJ 307
210824 1]|SEAL OIL 18 X 7
219088 1| SEAL 40X60X8
219091 1|BALL BEARING BL208
220760 1| SPRING
242119 1|GASKET FOR COVER
284211 1|SNAP-RING INNER 80X2.5
284219 1| SNAP-RING OUTER 40X1.75
284240 1|SNAP-RING OUTER 35X1.5
289129 1|SNAP RING I-85
289193 1|OIL LEVEL GLASS
439006 1|PLUG F.OIL HOLE GEARBOX F.LE
450972 1| SCREW M6X15 ALLEN GALV.
451029 1| SCREW M8X20 HEX
459014 1]ALLEN SCREW M8 X 15 GALV.DIN93
459066 1|BOLT HEX 12.9 M14X40 DIN-912
460261 1|NUT HEX M6X1 LOCK A2 DIN985
471072 1| WASHER M10 EL2
471093 1|WASHER D14 GALV. (168873)
471106 1|WASHER D6
471110 1|WASHER D18D12X2 COPPER
471113 1|WASHER D14 TENSION
489035 1| SLOTED PIN D.4X50
489036 1|ROLL PIN D6 X 40
619465 1]COVER ADJ.F.GEAR BOX 20-30
639597 1|ARM FOR GEAR CHANGE N
70044302 1| CORONAS MULTIPLICADOR VINA 7,8
1

284212

SNAP-RING OUTER 10X1




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT DEFLECTOR DHV ZENIT/ZATURN

4 448, 10:05:12

Date 07.05.2015 13:15
wsogrz § 41900 120182
166414 — 149364
% i 289545
1707 — R 209402 s G 2198
' r é;-—zazon

M,//% g._zazosz

o 289545 /&-—232070
419012 . 451037
RETVARNG -

e

~ 169686
N7 232070 r o

oD Ligozst
+—— 169590 <
' =1

)

~
~

>
o T 720182 o e 139101
b | Mﬁﬂ 469013 (\ 130397 — .-~ A 419010
oF i85 A o 169589 451037 —s, Sy
o) 149360 &
@3“1 I_z.7399o9z%28 ——157186 ZENIT
l—l.voass 15719, ZATURN
281243
489033 -4
\/ 129148— -1/ 3- T_I—amn
= ot L 2890440
\ A 149620 29104
451037 gk

Kﬁ ] [ 450972
E U

371512 /
29546 @,

289558
v’ L 232070

o &
459014J

~M 149398
U 471074 W
!»169588




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT DEFLECTOR DHV ZENIT/ZATURN

4 448, 10:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
146414 1| TERMINATION STOPPER 22 X 100
149321 1| ESPARRAGO M12X220
149360 1|BUSHING DIST.D40 X Ml12 X 6 MM
149364 1|BRASS PIECE HEX. M6X50MM
149398 1| SPACER BUSHING ZENIT
149420 1| SPACER BUSHING ZENIT
157147 1| SPRAY LINE DEFL.WING VD
157186 1] INOX TUBE 7 HOLE§ RIGHT ZENIT
157194 1] TUBO INOX 820 VINA 8 AGUJ.IZD.ZA
169588 1|MAIN BRACKET ZENIT 32" DEFL.
169589 1|{LID "v1" VINE ZENIT
169590 1|LID "v2" VINE ZENIT
169591 1|WING F.VINE DEFL. ZENIT
169686 1|BRACKET F.SPR.LINE ZENIT
231962 1|ELBOW BRASS 1/2"
232062 1|BUSHING 1/2' BRASS
232070 1|ELBOW 1/2" BRASS M-22.100 H
232072 1|NIPPLE 1/2 SPEC. BRASS
239101 1|ELBOW 90DGR.1/4" F-M BRASS-CHR
249104 1|{O-RING 7 X 4
284243 1| HANDLE KNOB ADJUSTER
289402 1|1CLAMP 20 DGR. CLP. F.NOZZLE HO
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
289545 1|JET 1/4"DOB.ANTI.AJU.MAR (A5606-P
289546 1INUT F.NOZZLE HOLDER ZENIT
289558 1] SING.NOZ.HOLDER NON-DR.ZE
371512 1INOZZLE CONE JET 1299-16 RED
399028 1|NYLON BUSHING D40X12X9 MM
419010 1|M. 6 X 20 SCREW INOX. DIN 93
419012 1]TORN. 5 X 20 C/HEXAG.INOX
450972 1|SCREW M6X15 ALLEN GALV.
451037 1] SCREW M6X20 HEX
459014 1|ALLEN SCREW M8 X 15 GALV.DIN93
460261 1|NUT HEX M6X1 LOCK A2 DIN985
460386 1|NUT HEX M12X1.75
461231 1|NUT HEX M6 BRASS
469013 1|NUT HEX M12 LOCK INOX
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471074 1|WASHER M8 ELZ
471106 1|WASHER D6
471117 1|WASHER D5 TENSION
479026 1|WASHER D12X24X3 DIN 6916
489033 1|LOCKNUT M6 X 0.7
619673 1| SOPORTE HIDROLLENADOR MASTER
1

724182

HOSE FEED 10X950




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT DEFLECTOR DHT ZENIT/ZATURN

4 447, 10:05:12
- Date 07.05.2015 13:15

< 231962
g 169592 S
470455

s”@@a
'ﬁmoze
'u /(\ - H 1“399028
~. < 1‘—t.;l'o'z36
239003 W Iﬁ—kso;af
o </

s gr—419012
R Se— 117
289545\ % > ‘ J [

169
23200 l— 686
£0

- .®
451037 A Lusozet
<\
- Py 619573 724182 %
w07 G Mo Xe— 139101
T et o W 130397 — -~ WL 419010
o —uoms N\ | 451037 —s, - Ny~
A ——149360 \ &
m 399028 e 4C7740QL AT
479026 127106 ZENIT
1 L—uoz.ss 15719, ZATURN
284243
489033 :
\ \/ ) 12911.3—1 .- e
4 &< L 289040
. : L\ E—1u9020 249104
451037 . 471106 o
451037 @ T | |-us09m2
______ ﬁ
EARY
L 29546 ghy
. 289558
v L

459014
471074,




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT DEFLECTOR DHT ZENIT/ZATURN

4 447, 10:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
149321 1] ESPARRAGO M12X220
149360 1|BUSHING DIST.D40 X M1l2 X 6 MM
149398 1| SPACER BUSHING ZENIT
149420 1| SPACER BUSHING ZENIT
157186 1] INOX TUBE 7 HOLE§ RIGHT ZENIT
157194 1] TUBO INOX 820 VINA 8 AGUJ.IZD.ZA
169515 1| PLATE NOZZLE BRACKET OL-WING
169588 1|MAIN BRACKET ZENIT 32" DEFL.
169589 1|{LID "v1" VINE ZENIT
169592 1|WING DEFL. TREE ZENIT
169686 1| BRACKET F.SPR.LINE ZENIT
231962 1|ELBOW BRASS 1/2"
232070 1|ELBOW 1/2" BRASS M-22.100 H
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239003 1|EXTENSION 1/2"
249104 1|{O-RING 7 X 4
284243 1 |HANDLE KNOB ADJUSTER
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
289545 1|JET 1/4"DOB.ANTI.AJU.MAR (A5606-P
289546 1|NUT F.NOZZLE HOLDER ZENIT
289558 1] SING.NOZ.HOLDER NON-DR.ZE
371512 1INOZZLE CONE JET 1299-16 RED
399028 1INYLON BUSHING D40X12X9 MM
419010 1|M. 6 X 20 SCREW INOX. DIN 93
419012 1]TORN. 5 X 20 C/HEXAG.INOX
450972 1| SCREW M6X15 ALLEN GALV.
451037 1| SCREW M6X20 HEX
459014 1|ALLEN SCREW M8 X 15 GALV.DIN93
460261 1|NUT HEX M6X1 LOCK A2 DIN985
460386 1|NUT HEX M12X1.75
461231 1|NUT HEX M6 BRASS
469013 1|NUT HEX M12 LOCK INOX
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471074 1|WASHER M8 ELZ
471106 1| WASHER D6
471117 1|WASHER D5 TENSION
479026 1|WASHER D12X24X3 DIN 6916
489033 1|LOCKNUT M6 X 0.7
619573 1|HINGE HD 115 X 120 STEEL DUO
1

724182

HOSE FEED 10X950




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO ELICE D820 SINTETICA

Page 0

4 436, 01:06:12
- Date 07.05.2015

13:15

210826

T

%)

210772

210772

159982
1, r |—28 L1




Agroparts: wvw.HARDI-INTERNATIONAL.com

CTO ELICE D820 SINTETICA
4 436, 01:06:12
- Date 07.05.2015 13:15
parts-n° orqc%:eyr description
159982 1|DISTANCE TUBE FOR 820
210772 1|BALL BEARING 6208 2RS1
210826 1|]SEAL OIL 45 X 10
284211 1] SNAP-RING INNER 80X2.5
334309 1| SHIELD
451034 1| SCREW M8X50 HEX
451035 1] SCREW M10X70 HEX
460143 1|NUT HEX M8 LOCK A2 DIN985
460423 1|NUT HEX M10X1.5 LOCK
471072 1|WASHER M10 EL2
471103 1|WASHER D8 BRASS
739999 1|BLOWER WHEEL D.820




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT ATRE AXTAL AG750 ZATURN CT

4 433, 10:05:12

Date 07.05.2015 13:15
619639
d
[—151192 Ol
00391 — & \ 1 61286
Ao 2o, [
t.mnfé/ /" Lo VS 6 420582
— A_uron . T 900 ——a®
P 21046 {
w9 — e
PY] gl —— 169451, §
d 16414 70013502
@ﬁ 157193 }
G e
- L— 460143
120582
—169687
7S — 410362
J o—— (71106

!
_I\y'% — 169687
619706 !

|

2% 471106
460261

02— d

471097 — § , s
- 10

451031 — Lot

(¢ -
& Lo
L a0m




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT ATRE AXTAL AG750 ZATURN CT

4 433, 10:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY
139106 1| BUSHING TURBINE P540 N
149414 1|VARILLA TRAS.DEF.PRINC.CANON -24
157192 1|BLOWER SPRAY LINE LEFT ZA-750/
157193 1| TUBO INOX 720/820 7 AGUG.DRH.ZAT
169451 1|SHAFT M14 DIST.FAN HOUSING ZE
169598 1| BRACKET PART FOR LIGHT
169687 1|ALERON INF.AG750 ZATURN PLEGADA
232070 1|ELBOW 1/2" BRASS M-22.100 H
289402 1|CLAMP 20 DGR. CLP. F.NOZZLE HO
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
289522 1|BISAGRA 80x80REF.S553ZINCADA (9902
289546 1|NUT F.NOZZLE HOLDER ZENIT
289858 1| FONT-CASQUILLO D.04 R7
359269 1| TOBERA POLYETILENO 750 ZE/ZA
371512 1|NOZZLE CONE JET 1299-16 RED
410362 1|BOLT HEX 8.8 SS M6X20 FT
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
421046 1|BOLT HEX 8.8 DEL M8X25 FT A2 DIN933
430721 1|BOLT HEX 8.8 DEL M12X40 FT
439001 1|{M. 12 X 35 MACH. SCREW 8.8
450972 1|SCREW M6X15 ALLEN GALV.
451031 1] SCREW M10X25 HEX
451037 1| SCREW M6X20 HEX
460143 1|INUT HEX M8 LOCK A2 DIN985
460261 1|NUT HEX M6X1 LOCK A2 DIN985
460703 1INUT HEX M12X1.75 LOCK DIN985
461231 1INUT HEX M6 BRASS
461286 1|NUT M14 SAFETY
469039 1] LOCK-NUT M-10 DIN 985
470455 1|WASHER D12 SPRING
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471074 1|WASHER M8 ELZ
471097 1|WASHER D10 SAFETY
471106 1|WASHER D6
479027 1|WASHER D8X24X2 DIN9021
619639 1|WING FOR V-DEFL.130 MM ZENIT
619706 1|SOP.ALERONES INFERIOR AG750 ZATU
639828 1|REJA SALIDA AXIAL AG750 ZATURN
639831 1|REJA ENTRA.6 PALAS AG750 POL.ZE/
70013502 1| PTO PROTECTION
726924 1| CENTRIFUGAL CLUTCH D. 150
1

739995

FAN WHEEL D750




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT AIRE AXTAL AG750 ZATURN

4 432, 10:05:12

Date 07.05.2015 13:15
232076 __.?
{
239002 — & 1
[
0017002 ¢-—mo71
i Q@ 429023
L7 ¥
289561 ! o LT1072
194309 ! !
\ :
B |
J
7
‘/@, 471072 d
’?&/ ‘ L1097 —— >
L 469039 ——@
o t 471120

461284

\

A

N \\\;\; \
\\\\ \\‘\ \
. s\\

2

AG750 —

§+—u20582
o——u9013 169450 ! U'—maos
Q¢ 1
®/ AR _lé\'l
¢ A
T WO—t6%13
e
AL '
- & |05 ughts
£59051 e

460143




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT AIRE AXTIAL AG750 ZATURN

4 432, 10:05:12

Date 07.05.2015 13:15
A order s
parts-n qty description
169450 1| CHAPA SOPORTE TRIANGULO
194309 1]KEY 8 X 7 X 40
232071 1|HEXAGON NIPPLE 1/2' ..........
232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA
239002 1|NUT 1/2" BSP BRASS F.BULKHEAD
269094 1|ROAD LIGHTS
289561 1| GEARBOXCOMER
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
429023 1|BOLT HEX 12.9 M10X40 DIN-933
459051 1|BOLT 5*25
461284 1|NUT HEX M24X2 SLOTTED
469013 1|NUT HEX M1l2 LOCK INOX
469039 1] LOCK-NUT M-10 DIN 985
471072 1|WASHER M10 EL2
471097 1|WASHER D10 SAFETY
471117 1|WASHER D5 TENSION
471120 1|WASHER D50, 9D35X5
480738 1|PIN D5X40 SPLIT
70017002 1|HOSE F.REMOTE GREASE PORT
978805 1|ADH. LOW VOLUME NOZZzZLES




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
MULTIPLICADOR AXIAL 18-20
4 427, 10:05:12

Date 07.05.2015 13:15

284211 —l———|
7
119095

329004 —o? @ [—'~219093

| 219090 l— 219091
1nom |
10903 i
L71093

L1113
1.59066-1 1 A

o 70015802
N A [ — G
~Xh ! i———m(m
<\ <W b [—2108%
~_ iy
/\\ | \ f
~_ | 489035 , (7] 129387
139006 JJ Il ! 220760
L7110 03— S V- T L1072
I — < f
g ~ {01.212 @@ @)@
459066 —s 11599 4
> - ] ] > %@
) e < & @ | | O,
‘ L Ao 289193
7 219002 451029—] 460261
< 169561
R 149408 169626
) 471106
L 450972
219002

% ] 459014
289000 /ﬁ
e &
O, 7




Agroparts: wvw.HARDI-INTERNATIONAL.com

MULTIPLICADOR AXTAL 18-20

4 427, 10:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

109034 1| CUERPO MULTIPLIC. 18-22 MECANIZA

111599 1|HEAD FOR CHANGE OF GEAR

119095 1|AXLE FOR GEAR BOX D.40

149387 1|BUSHING F.HANDLE GEARBOX 2002

149408 1| INPUT SHAFT F/GEARBOX 18

169561 1|STOP F.HANDLE SPRING GRBX 2002

169626 1|MANETA CAMBIO MULTIP.18-22 MECAN

210824 1|SEAL OIL 18 X 7

219002 1| BEARING 6207

219090 1| RODAMIENTO BL305

219091 1|BALL BEARING BL208

219092 1| SEAL 72X 35X10 DOUBLE

219093 1| SEAL 80X 40X12 DOUBLE

220760 1] SPRING

284211 1| SNAP-RING INNER 80X2.5

284212 1|SNAP-RING OUTER 10X1

289000 1| SNAP-RING INNER

289193 1|OIL LEVEL GLASS

329004 1|PLUG F.OIL HOLE GEARBOX F.SPV

439006 1|PLUG F.OIL HOLE GEARBOX F.LE

450972 1|SCREW M6X15 ALLEN GALV.

451029 1| SCREW M8X20 HEX

459014 1|ALLEN SCREW M8 X 15 GALV.DIN93

459066 1|BOLT HEX 12.9 M14X40 DIN-912

460261 1INUT HEX M6X1 LOCK A2 DIN985

471072 1| WASHER M10 EL2

471093 1|WASHER D14 GALV. (168873)

471093 1|WASHER D14 GALV. (168873)

471106 1| WASHER D6

471110 1|WASHER D18D12X2 COPPER

471113 1|WASHER D14 TENSION

489035 1| SLOTED PIN D.4X50

489036 1|ROLL PIN D6 X 40

619671 1| TAPA CAMBIO MARCHAS MULTIP.18-22

639772 1|CTO.LEVA MULTIPLICADOR 18-22
70015702 1|GEAR BOX AXIAL 18-22

1

70015802

SPOCKET WH Z46-Z48 GEARB 18-20




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT ATRE AXTAL AG820 ZATURN CT

4 426, 10:05:12

Date 07.05.2015 13:15
—— 619693
1——151192 ‘ o-—l.sw.a
130397 , 461286
t’" 1.11011. |
L61231—1—l ~ 420582
A 2N 451037 2
® L 3911 (//-.—mou ; g 479027 —=0*®
—— 421046 &
mm - »
. %l L—som2 169642 g
289440 !

@E

37 1512
2!95‘.6

289558

——16964L6

—— 410362
J® ?.—— L7106
,,, - 289522 : (169646

N> 9 .

T 232070

619671.——1

639818 .-—._ 471106
L l.601l.3

139106 726925

6 460261
I—l.zosaz

7359265 ——/\
M (# 820 —

639822

nnnnnn

L1072 — &
471097 — ¢

451031 ——




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT ATRE AXTAL AG820 ZATURN CT

4 426, 10:05:12

Date 07.05.2015 13:15
order . .
arts-n° description
p qty b
129148 1|BRCKT F. NZZLEHOLDER BRASS MR
130397 1|NOZZLE HOLDER UPPER PART
139101 1|NOZZLE CLAMP F. MERCURY N
149414 1|VARILLA TRAS.DEF.PRINC.CANON -24
157192 1|BLOWER SPRAY LINE LEFT ZA-750/
169598 1|BRACKET PART FOR LIGHT
169642 1| SEPARATION PIECE M14X213
169646 1| CHAPA PLEGADA ALERON INFERIOR ZA
232070 1|ELBOW 1/2" BRASS M-22.100 H
289440 1|CLAMP F. 1/4" NOZZLE HOLDERS
289522 1|BISAGRA 80x80REF.S553ZINCADA (9902
289546 1|NUT F.NOZZLE HOLDER ZENIT
289558 1] SING.NOZ.HOLDER NON-DR.ZE
359265 1| FAN HOUSING POLY. 32" ZENIT
359282 1] CANAL POLIESTER AG820 ZATURN
371512 1|NOZZLE CONE JET 1299-16 RED
410362 1|BOLT HEX 8.8 SS M6X20 FT
420582 1|BOLT HEX 8.8 DEL M8X20 FT A2
421046 1|BOLT HEX 8.8 DEL M8X25 FT A2 DIN933
430721 1|BOLT HEX 8.8 DEL M12X40 FT
439001 1|{M. 12 X 35 MACH. SCREW 8.8
450972 1|SCREW M6X15 ALLEN GALV.
451031 1| SCREW M10X25 HEX
460143 1|INUT HEX M8 LOCK A2 DIN985
460261 1INUT HEX M6X1 LOCK A2 DIN985
460703 1INUT HEX M12X1.75 LOCK DIN985
461231 1INUT HEX M6 BRASS
461286 1|NUT M14 SAFETY
469039 1|LOCK-NUT M-10 DIN 985
470455 1| WASHER D12 SPRING
471071 1|WASHER M12 GALV
471072 1|WASHER M10 EL2
471074 1|WASHER M8 ELZ
471097 1|WASHER D10 SAFETY
471106 1|WASHER D6
479027 1|WASHER D8X24X2 DIN9021
619674 1|SOP.ALERONES INFERIOR AG820 ZATU
619693 1|V-DEFLECTOR ZATURN 155 MM
639785 1| PARACHOQUES ZATURN 1500/2000
639818 1|REJA SALIDA AG820 AXIAL 69 ZATUR
639822 1|SAFETY GRILL W/9 AIR VANES 32"
70013502 1| PTO PROTECTION
726925 1| CENTRIFUGAL CLUTCH D. 245
1

739999

BLOWER WHEEL D.820




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT AIRE AXTAL AG820 ZATURN

4 425, 10:05:12

Date 07.05.2015 13:15
232016-———~?
|
239002 — 1
M ' 471093
A._zggrm —L1113
70017002 ———o T Y A 459066
L// | [
70015702 r«“’p
286219

& 471093
be—u7113
159066

AGB20 —— 1599

§+—u20582

or——L6%013 169450 ) 978805
ﬁﬁ/"——mm N O
) Z\!
' /’/ '

- ‘o»——umsi
g ST
o | |— 2699 ucHTs
459051

//’
7 ]
460143




Agroparts: wvw.HARDI-INTERNATIONAL.com

KIT AIRE AXIAL AG820 ZATURN
4 425, 10:05:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

169450 1| CHAPA SOPORTE TRIANGULO

194307 1|KEY 10 X 8 X 40

232071 1|HEXAGON NIPPLE 1/2' ..........

232076 1|NIPPLE 1/2"M-W ESP.CIRC.BRA

239002 1|NUT 1/2" BSP BRASS F.BULKHEAD

269094 1|ROAD LIGHTS

284219 1] SNAP-RING OUTER 40X1.75

420582 1|BOLT HEX 8.8 DEL M8X20 FT A2

459051 1|BOLT 5*25

459066 1|BOLT HEX 12.9 M14X40 DIN-912

460143 1|NUT HEX M8 LOCK A2 DIN985

461284 1|NUT HEX M24X2 SLOTTED

469013 1|NUT HEX M1l2 LOCK INOX

471093 1|WASHER D14 GALV. (168873)

471107 1|WASHER D50,6D40,1X5

471108 1|WASHER D44D25X4.5

471113 1|WASHER D14 TENSION

471117 1|WASHER D5 TENSION

480738 1|PIN D5X40 SPLIT
70015702 1|GEAR BOX AXIAL 18-22
70017002 1|HOSE F.REMOTE GREASE PORT

978805 1|ADH. LOW VOLUME NOZZLES

978999 1|CALCOMANIA TOBERA AG820 ZE/ZA




Agroparts: wvw.HARDI-INTERNATIONAL.com

TIRO ROTULA ALEMANTA

7 008, 21:05:12
- Date 07.05.2015 13:15

[

619862 =T
\\

I &e—480739
19526 ——(E> .—619870
II
619490 —— > : ~.
289975

781928

@ ——1460585
@.
i

471118

1

619491
/
NS )

289929 ——

L7905 ED
|
|
469027 ——D
|




Agroparts: wvw.HARDI-INTERNATIONAL.com

TIRO ROTULA ALEMANIA
7 008, 21:05:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

149526 1| CASQUILLO D.60x39,5 a 41,5 ATO

289929 1|1 CASQUILLO UA 45-40 FRICQION

289975 1| PASADOR D.6 ANILLA M/CANA

460585 1|NUT HEX M16X2 LOCK

469027 1|NUT M30-350 C/F

471118 1|WASHER D16 TENSION

479015 1|DISC @ 32

480739 1|PIN SNAP D8 F.ROUND

619490 1|BOLT

619491 1 EXT@NSIBLE CONDOR 2000 VR99

619862 1 BULQN D.32 ROTULA NAVIGATOR

619870 1|BULON D.25 ROTULA SOLDIER

619997 1| PERNIO D.25xM20x144 FIJ.SOLDIE
63020802 1|BARRA PARA ANILLA NAV/SOL
63033902 1| TIRO-ENGANCHE ANILLA ALEMANIA

781928 1|PISTON D.60/30 REC.130 HIDR.




Agroparts: wvw.HARDI-INTERNATIONAL.com

Drawbars AR / MR

7 001, 17:10:11
- Date 07.05.2015 13:15

639297 (835173)

639525 (835293)

639257 (835172)

——————— 739538
_ —L (835185)

739605

(835210)

—— 619491




Agroparts: wvw.HARDI-INTERNATIONAL.com

Drawbars AR / MR

7 001, 17:10:11

Date 07.05.2015 13:15

parts-n° oiﬁif description

619440 1 |HEADTUBE FOR TURN.DRAWBAR

619491 1| EXTENSIBLE CONDOR 2000 VR99

639257 1|DRAWBAR F.TANGO/BRAVO/CONDOR

639297 1|DRAWB.FOR TRAILER 2000 CONDO

639525 1|DRAWBAR LONG W/RING HITCH

739538 1|]TIRO ROTULA VR98

739605 1]V ROTULA VR99

835172 1|DRAWBAR STD. F.TG BV CR

835173 1|DRAWBAR RING HITCH ARROW

835185 1|DRAWBAR TURNABLE F.TG BV CR

835210 1| TURNABLE DRAWBAR STANDARD "V"

835293 1|DRAWBAR RING HITCH




Agroparts: wvw.HARDI-INTERNATIONAL.com

Page 0
ROTULA VALENCIA

7 004, 04:06:12
- Date 07.05.2015

13:15

9938069%

0 «—489030

469005
—619490 ®

© 479015
& 469027




Agroparts: wvw.HARDI-INTERNATIONAL.com

ROTULA VALENCIA

7 004, 04:06:12

Date 07.05.2015 13:15

parts-n° oiﬁif description

469005 1| SELF LOCK NUT M24

469027 1|NUT M30-350 C/F

479015 1|DISC @ 32

489030 1| PASADOR ELASTICO D.8 x 20

619490 1|BOLT

619791 1| EXTREMO FIJACION BARRA E20

639987 1| PUNTA ARTIC.BOCA PEZ VALENCIA

639991 1|PUNTA TIRO BOCA PEZ VALENCIA




Agroparts: wvw.HARDI-INTERNATIONAL.com

ROTULA PORTUGAL

7 005, 14:05:12
- Date 07.05.2015 13:15

l—@938068

L30h01o—'
o \
639986— r.'

(o
|

0 «—489030

i
v

& *——47907
& 469027




Agroparts: wvw.HARDI-INTERNATIONAL.com

ROTULA PORTUGAL
7 005, 14:05:12
- Date 07.05.2015 13:15
order . .
arts-n° description
p qty b

430404 1|BOLT HEX 8.8 DEL M12X50
460703 1INUT HEX M12X1.75 LOCK DIN985
469027 1|NUT M30-350 C/F
471071 1|WASHER M12 GALV
479015 1|DISC @ 32
489030 1| PASADOR ELASTICO D.8 x 20
619490 1|BOLT
619491 1| EXTENSIBLE CONDOR 2000 VR99
639988 1| PALANQUILLA 50 ROTULA
639989 1]GIRO ROTULA PORTUGAL
639990 1]GIRO DCH.CASQUILLO PALANCA
639999 1| PUNTA ARTIC.BOCA PEZ PORTUGAL
9938068 1IM. 24 X 100 MACH. SCREW 8.8




